PART NO.

0H1245

E.C.O.

REV.

DATE

- A 10/20/08
H-3449 | B 11/6/08
H-3946| C 4/07/09
H-4716| D 7/30/09
H-6252 | E 3/16/10

MODEL: 005623-0
GP 6.5kW PULL START

DO NOT SCALE

ITEM PART# QTY DESCRIPTION ITEM PART # QTY DESCRIPTION
1 QHOI68 1 ASSY, CRADLE 52 0®R210 1 SPACER 034X 062X 059
2 0G8R6 1 CRADLE END 53 OHI613 1 FILTER, FUEL VALVE
3 0G8R7 1 PANEL RAIL 54 OH1684 1 VALVE, FUEL SHUTOFF
4 0688 1 BACK RAIL 55 OHI345A 1 FUEL GAGE, OMM LONG ARM
5 QH1780 10 CURVEDHEAD BAL TM8-125X 42mm 56 OH1359 1 PLATE, FLEL GAGE
6 QH1782 12 CAP NUT, LOCKING M8125 57 OHI357 2 SCREW, PFHMM508 X12
7 0G8M2 1 ENGINE, 389cc WO MUF FLER 58 OHI326 1 FUEL FLTER
8 0G173 4 VIB MOUNT, RUBEER 3mm X25.4nm XM8-1 25 59 0GE&58 1 OUTLET, 30A 125/ B0V
9 ®2129 8 WASHER, LOCK M8516 60 0H265D 1 CB 25A 1P 120V CLLICSA
10 042909 4 SCREW, HHC M&1.25 X 30mm 61 06T 56 1 RECEP TACLE PANEL
" 062858 8 NUTLOCK FLANGE M8-125 62 0G&07 2 OUTLET, 20A 120v DUP LEX SPECGRADE
12 0G8#M5 1 ALTERNATOR €500W BRUSHLESS 63 0HI265C 2 CB, 20A 1P CULICSA
13 0G8H4 1 SCROLL, ALTERNATOR SKU 64 0G&21 1 HOURMETER
14 0E®B45 3 SCREW, HHC M508 X8 65 OH3049 1 COVER ALTERNATORINLET
19 M8031G 1 CLAMP, HOSE BAND 66 091526 5 SCREW, PPHV M5-0.8X 12
16 06978 1 FUEL HOSE 4IDX 85 OD X160mm LONG 67 048226 2 WASHER, L OCK M5
17 0G9776B 1 ASSY, RCP PANEL 20A
18 0G8382 4 SCREW, PPPH #8-16 X'2"
19 0G87:C 1 ASSY, GROUND WIREALT TOBASE
20 0A1658 1 WASHER, LOCK SPEQAL %"
21 65414 1 LUG, SOLDERLESS #-#8X 1764
2 92079 1 SCREW, HHTT M6-1.0X 25
23 0G8&30 1 ASSY, FUEL TANK 6.6 GALLON
24 0G545 4 SCREW, HHTT M8-1.25X 20
25 OH1R25A 1 FUEL CAP VENTED
26 0G8n3 1 HEAT SHIELD, SKU 5-6. 5KW
27 0G8H43 1 MUFFLER,389CC
28 0Go@s 1 GASKET, EXHAUST 389CC
29 090388 4 SCREW, HHTT M6-1.0X 12
30 022145 6 WASHER, FLAT 5/16-M8
32 039253 4 SCREW, HHC M81.25X 20
33 M5761M 2 STUD, M8-1.25 X 35
34 5771 2 HEX NUT M8-1.25
37 OH1828B 1 ASSY, HANDLEL EFT HAND
38 QH1781 4 CARRIAGE HEAD BOLT M8-1.25 X46mm
39 0G8H2 1 BRACKET, MUFFLER 39¢cc
40 OH1832B 1 ASSY, HANDLERIGHT HAND
a1 0G8&1 1 TIRE, 85" DIA RUNFLAT PLASTIC /RUBBER
42 QH®O4 2 AXLEPIN,%" X4
43 0DA9g 2 COTTERPIN
44 OHN14 1 FRAME FOOT
45 0H1829 2 RUEBER FOOT, 38.1mm X254mm XM81.25
48 042907 2 SCREW, HHC M81.25X 16mm
49 2304 2 WASHER, FLAT %"
50 (H04910101 * AVRFCR ALTERNATOR 0H0491
51 H04910102 * BRUSHFOR ALTERNATOR
EXPLODED VIEW: GEN ERAC POWER
o w SYSTEMS
KNM 10/20/08 WAUKESHA, WIS. 63166
D B
DMC 10/21/08 005623-0
[FPPROVED B TATE PART NO. REV.
SS 10/21/08
GROUP == Mo 0H1245 E
i
SAEID SHOKRZADEH | 10/21/08




